

Form Title Transfer/Holding Hip Fracture Adult Order Set

Form Number 20850

© 2018, Alberta Health Services, CKCM



This work is licensed under the Creative Commons Attribution-NonCommercial-NoDerivatives 4.0 International License. The license does not apply to content for which the Alberta Health Services is not the copyright owner.

To view a copy of this license, visit

https://creativecommons.org/licenses/by-nc-nd/4.0/

**Disclaimer:** This material is intended for use by clinicians only and is provided on an "as is", "where is" basis. Although reasonable efforts were made to confirm the accuracy of the information, Alberta Health Services does not make any representation or warranty, express, implied or statutory, as to the accuracy, reliability, completeness, applicability or fitness for a particular purpose of such information. This material is not a substitute for the advice of a qualified health professional. Alberta Health Services expressly disclaims all liability for the use of these materials, and for any claims, actions, demands or suits arising from such use.



## **Transfer/Holding Hip Fracture Adult Order Set**

Last Name (Legal)		First Name (Legal)		
Preferred Name □ Last □ First			DOB(dd-Mon-yyyy)	
PHN	ULI □ Same as PHN		s PHN	MRN
Administrative Gender ☐ Male ☐ Female ☐ Non-binary/Prefer not to disclose (X) ☐ Unknown				

Select orders by placing a $(\checkmark)$ in the	associated box	Administrative Ge  ☐Non-binary/Pref	ender UMale fer not to disclose (X)	<ul><li>☐ Hemale</li><li>☐ Unknown</li></ul>		
For more information, see Clinical Knowledge Topic <i>Hip Fracture, Adult Emergency Department</i>						
Orthopedic Surgeon Arrangement	ts					
☑ Plan for return transfer to referring	g facility 48 hours fo	lowing surgery				
☑ Before transferring patient, con	firm with Admitting H	lospital that patie	ent has been accep	ted and		
completion Emergency Departm	ent Hip Fracture O	rders				
Fluids and Electrolytes						
IV Maintenance						
□ 0.9% NaCl infusion at	mL/hour, reasses	s after	hours			
☐ lactated ringers infusion at						
□ D5W- 0.9% NaCl Infusion at	mL/hour, re	eassess after	hours			
□ Other						
Medications						
Anticoagulant Management						
For patients at high risk for clotting (med	chanical heart valve or	· VTE) in last 3 moi	nths, discuss with su	raeon.		
☑ Hold direct oral anticoagulants (e.		•		.9		
☑ Hold warfarin	g. dabigatian, maioxe	арап, аргларап)				
☐ Vitamin K1 5mg Liquid PO ONCE	:					
OR	•					
If surgery expected within 12 hours and	requested by the acco	entina Suraeon				
☐ Vitamin K1 5mg IV ONCE (recomr			run over 10 to 30 mir	nutes)		
Last warfarin dose Date (yyyy-Mon				•		
Preoperative Anticoagulation Req				_		
To be discussed with the accepting Surg		nt if surgery to be	delaved or natient at	high risk for		
clotting (mechanical heart valve or VTE		in in dangery to be	aciayea or patient at	riigii riok roi		
Nonopiate Analgesia						
☑ acetaminophen 650 mg PO/REC	TAL QID (maximum o	lose 3 g per day fro	om all sources)			
Opiate Analgesia						
Recommended to decrease narcotic dos systemically unwell, or on medications k	• •		• • • • • • • • • • • • • • • • • • • •	low body mass,		
☐ morphine 1.25 to 2.5 mg IV/subcu	utaneously every 2 h	ours PRN				
OR	, = 1 = 1, <u>=</u> 1.					
☐ HYDROmorphone 0.25 to 0.5 mg IV/subcutaneously every 2 hours PRN						
	<b></b>	, <u> </u>				
Prescriber Name	Prescriber Signatu		Date (dd-Mon-yyyy)	Time (hh:mm)		
		-	(44 111011 3333)	(		

Page 1 of 3 20850(Rev2021-05)



## **Transfer/Holding Hip Fracture Adult Order Set**

Last Name (Legal)		First Name (Legal)		
Preferred Name □ Last □ First			DOB(dd-Mon-yyyy)	
PHN	ULI □ Same as PHN		s PHN	MRN
Administrative Gender ☐ Male ☐ Female ☐ Non-binary/Prefer not to disclose (X) ☐ Unknown				

Select orders by placing a ( $\checkmark$ ) in the	associated box		nder □ Male er not to disclose (X)			
Medications (continued)	Medications (continued)					
Antiemetics  4 mg starting dose recommended for ondansetron. Avoid ondansetron in patients with prolonged QTc interval  □ ondansetron 4 mg IV every 8 hours PRN  □ ondansetron 4 mg PO/ Sublingual every 8 hours PRN (sublingual should be reserved for actively vomiting patients without IV access)  □ metoclopramide 10 mg IV every 6 hours PRN  □ metoclopramide 10 mg PO every 6 hours PRN						
Other Medications						
Patient Care Orders						
Activity ☑ Bedrest - turn every 2 hours and p ☑ Pressure Ulcer Prevention Strate ☐ Other	gies if Braden Score					
Diet/Nutrition  If transfer to be delayed, discuss Diet/NPO time with accepting Surgeon to ensure best possible nutritional status prior to surgery. See Enhanced Recovery After Surgery (ERAS) Guidelines.  □ NPO □ NPO: sips with medication NPO from Date (yyyy-Mon-dd) Time (hh:mm)						
☐ Other diet						
<ul> <li>Monitoring</li> <li>☑ Vital Signs (respiratory rate, pulse, blood pressure, temperature, oxygen saturation)</li> <li>☑ as per provincial guideline</li> <li>☐ every 4 hours</li> <li>☐ every minutes</li> </ul>						
<ul> <li>□ Neurological Vital Signs: Glasgow Coma Scale (GCS)</li> <li>□ as per local standards</li> <li>□ every 4 hours</li> <li>□ every minutes</li> <li>□ Notify physician if patient's GCS decreases by two or more points</li> </ul>						
☐ Other Prescriber Name	Drosoribor Signatur	•	Data (dd 14 )	Time (hh		
Flescriber Name	Prescriber Signatur	<del>-</del>	Date (dd-Mon-yyyy)	Time (hh:mm)		

20850(Rev2021-05) Page 2 of 3



## **Transfer/Holding Hip Fracture Adult Order Set**

Select orders by placing a (✓) in the associated box

Last Name (Legal)		First Name (Legal)		
Preferred Name □ Last □ First			DOB(dd-Mon-yyyy)	
PHN	ULI □ Same as PHN		s PHN	MRN
Administrative Gender ☐ Male ☐ Female ☐ Non-binary/Prefer not to disclose (X) ☐ Unknown				

Select orders by placing a (* ) in the	associated box	□Non-binary/Pref	er not to disclose (X)	□ Unknown		
Patient Care Orders (continued)	)					
Intake and Output  ☐ Urinary Catheter - Insert Date	(yyyy-Mon-dd)		Time (hh:mm)			
☐ Urinary Catheter - Insert ☐ Date (yyyy-Mon-dd) Time (hh:mm) (If unable to void, bladder scan and insert urinary catheter only as required for volume greater than 300 ml. Attach to drainage bag)						
Other						
Respiratory Care  ☑ O2 Therapy - Titrate to Saturation ☑ Notify physician if O2 Therapy incor if there is a progressive increas ☐ Other	creased by greater the se in work of breathin	an 2 LPM to mai g		el of oxygenation		
<b>Delirium Mitigation and Assess</b>	sment					
Ensure adequate pain relief without ove member/caregiver to help keep patient				encourage family		
☐ Confusion Assessment Method (0 If CAM is positive, discuss with ph				atus.		
Confusion Assessment Method (C	CAM) Score for diag	nosis of deliriu	m:			
Both of these symptoms mus  ☐ Onset was acute and/or ☐ Evidence of inattention (	behaviour fluctuated	,	keeping track)			
And at least one of these symptoms must be present (check all that apply):  □ Evidence of disorganized thinking (incoherent, rambling, illogical flow of ideas)  □ Evidence of inattention (difficulty focusing, attention, shifting and keeping track)						
Total Score out of 4						
Management of delirium in older persons should always be individualized  Adapted with permission. Copyright 2003, Sharon K. Inouye, M.D., MPH						
<ul> <li>Send the following documents with patient:</li> <li>☑ Completed Clinical Transfer Information Form 09277</li> <li>☑ A letter from the Referring Physician</li> <li>☑ Copies of completed Rural ED Hip Fracture Orders, referring hospital ED Record, EMS Record, Nurses Notes, Medication Records and Lab Reports</li> <li>☑ Personal Directive, guardianship papers and transfer record from Continuing Care (where applicable)</li> </ul>						
Prescriber Name	Prescriber Signature	9	Date (dd-Mon-yyyy)	Time (hh:mm)		

20850(Rev2021-05) Page 3 of 3